FS-RNG1-2-01

79-14844

POLARIS RANGER 1000 (XP & NON-XP) FRAME STIFFENER KIT

Parts Available For These Popular Brands and Others

POLARIS &  Kawasaki ©YAMAHA

— Vs rHear?
HONDA er=Yoo

HIGH| IFTER
: t‘ :)I::f:;g-t:::;r.lc;:Oam - 5:00pm CST 0 @ 0 Q

— @ 7455 Atkinson Drive, Shreveport, LA 71129 —  www.highlifter.com




PRODUCT DISCLAIMER

The installation of products sold or manufactured by High Lifter Products including, but not limited to

suspension components such as lift kits, gear reduction lifts, frame stiffener kits, snorkels, and tires that exceed
the original specifications for the vehicle, may change the vehicle’s center of gravity and handling characteristics
both on- and off-road. You are aware that the installation of tires that are larger than original vehicle
specifications may reduce the effectiveness of the braking system. Use of these products may place added stress to
the original factory vehicle components which could cause them to weaken or possibly fail.

Products sold or manufactured by High Lifter Products are intended for off-road use only. Operation of a
vehicle modified with these products on a road could result in serious bodily injury or death, and such operation
may violate the laws of your state or municipality. You agree to operate your vehicle exclusively in the manner
intended by the vehicle manufacturer. You agree that failure to safely and reasonably operate your vehicle could
result in serious bodily injury or death, and that, as a result of installation of this product(s) to your vehicle,
extreme care must be taken to prevent vehicle rollover or loss of control, which may be more likely to occur as

a result of said modifications. You will avoid unsafe maneuvers, including sudden sharp turns or other abrupt
maneuvers, which could make a vehicular accident more likely. You understand that High Lifter Products, Inc.

is not responsible or liable for any damages or any injuries to yourself or your passengers that could occur

upon possible accidents due to driver error, incorrect installations, bad judgment, incompatibility with other
aftermarket accessories or natural disasters to the fullest extent allowable by law.

You will have all vehicle occupants fasten seatbelts, if equipped, and wear proper safety equipment, such as
DOT approved helmet and eye protection prior to operating the vehicle. You understand and acknowledge that
failure to wear proper safety equipment may increase the risk of serious bodily injury or death to yourself and any
passengers.

Proper installation of products sold or manufactured by High Lifter Products, Inc. requires knowledge of the
factory recommended procedures for removal and installation of original equipment components. Installation
of these products without proper knowledge and experience may affect the performance of these components
and the safety of the vehicle and cause serious bodily injury or death. It is strongly recommended that a certified
mechanic familiar with the installation of similar components perform the product(s) installation.

Prior to installing any products sold or manufactured by High Lifter Products you will perform or cause

to be performed an inspection of their vehicle to confirm its condition is suitable for the installation of these
products. A proper inspection of the vehicle includes confirmation that the vehicle has not been in a collision and
is free of corrosion. If the vehicle is suspected to have been in a collision or misused, or is otherwise unsuitable
for modification, you will not install the product(s). You will continue to inspect the vehicle prior to each use to
confirm its condition is suitable for its intended use, and you acknowledge that the failure to do so may result in
serious bodily injury or death, as well as damage to the vehicle itself.

You will install any warning labels provided with the product so it may be prominently seen by yourself and all
passengers. You will notify all passengers of the modifications performed to your vehicle prior to operation.

Insurance companies may handle coverage of a modified vehicle differently. Please check with your insurance
carrier prior to modifying the vehicle to ensure your coverage remains sufficient.

Installation of this product(s) may void your vehicle warranty. If this is a concern, please check with the
manufacturer or dealer before purchase or installation of this product(s).

High Lifter Products. 7455 Atkinson Drive. Shreveport, LA 71129 - Phone: 1-800-699-0947



HIGH|IFTER

@ READ BEFORE INSTALLATION

By purchasing & installing High Lifter products, user agrees that should damages occur, High Lifter will
not be held responsible for loss of time, use, labor fees, replacement parts, or freight charges. High
Lifter will not be held responsible for any direct, indirect, incidental, special, or consequential damages
that result from any product purchased from High Lifter. The total liability of seller to user for all
damages, losses, & causes of action, shall not exceed the total purchase price paid for the product that
gives rise to the claim.

DEALERS & INSTALLERS

You are responsible for informing your customer & end user of the information contained above &
the increased potential hazards of operating a side-by-side equipped with this component. All owners
need to be informed that it is their responsibility to notify anyone operating the vehicle, as well as any
passengers, that said vehicle is modified.

PARTS DIAGRAM

FRAME STIFFENER & HARDWARE

(FS-RNG1-2-01) 79-14844

79-14845

Front Frame Stiffener
Assembly

(1 ea)

79-14851-L 79-14851-R
Front Bracket Front Bracket
Left Right

n (1Lea) (1ea)

s > =

79-14852 79-14853-L 79-14853-R 54-61027 54-96122

Middle Tab Rear Tab Bracket Rear Tab Bracket 12mm M12-1.75x35mm

Bracket Left Right Flat Washer Hex Cap Screw

(2 ea) (1 ea) (1ea) (14 ea) (2 ea)

S (== = = S

54-61040 54-60993 54-60973 MFW10 MLN10-1.5 79-15117
M12x1.75 M12x1.75x110mm M10x1.5x30mm 54-61026 54-61038 Tab Hole
Hex Nut Hex Cap Screw Hex Cap Screw M10 M10x1.5 Template
(6 ea) (4ea) (4 ea) Flat Washer Lock Nut (1 ea)

(10 ea) (4 ea)



PREPERATION Lifting

PASSENGER SIDE

@ Place jack under the FRONT center of the UTV.
Lift until the weight is off the suspension. Ensure
that the vehicle is properly secured on jack
stands on each side of the frame .

Remove the jack from the center of the frame to
access the frame stiffener installment area.

KEEP ALL FACTORY HARDWARE. Loosely fasten
hardware until the end of installation when all

I ” plates are in place.
A h
mnnmn
o_ol

FRONT TIRES Removal
Remove front tires. This will help remove Ensure access to frame is clear for installation.
weight and ease lower control arm removal at
the frame.

BUMPER Preparation

Remove the (2) bolts connecting the bumper to Pull bumper out from frame to gain access to
the frame (15mm). frame bolts. The bumper may need to be fully
removed, depending on your model.

<« /15mm Bolts ) >




RADIATOR GUARD Removal

l\

Remove the radiator guard to gain access to Pull radiator guard out and up, then set aside.
the remaining bumper bolts.

BUMPER Removal

Remove the (2) stock bolts securing the Ensure there are no wires connected to the
bumper to the frame (15mm). bumper. If a magnet is installed, ensure it is
released. Pull bumper out to remove.

FRAME TEMPLATE Preparation

Center Punch )
Magnet »

4

Small Hole Template

Mark
Large Hole )

Align the provided template to the large hole. Use 10mm drill bit to drill holes in frame at the
Secure with magnet. Create a center punch as a template marks. Repeat on opposite side.
guide for the area to drill.



LOWER ARM FRAME BOLTS Removal

Remove the lower bolts connecting the control Repeat on opposite side.
arms to the frame. Remove both front and rear
bolts. (18mm)

DRILL REAR HOLES Preparation

Al

Align frame the stiffener to the frame. Secure Mark holes using the rear section of the frame
each side with the M12x1.75x110 bolts with stiffener as a template.

12mm washers on each side of the bolt

followed by a 12mm lock nut.

‘3@#&%

} M12x1.75x110mm 1
Bolts

Remove the frame stiffener. Drill (2) 10mm Reinstall the frame stiffener to frame. Loosely

holes on the marked area. secure with (2) M12x1.75x110mm bolts towards
the rear followed by 12mm washers on each side
then secure both bolts with a 12mm lock nut.



FRAME STIFFENER Install

1 O USE THIS FRAME STIFFENER DIAGRAM AS A
REFERENCE FOR INSTALL. NOTE: Washers are the
same size as the corrisponding bolt EXAMPLE: m12
bolt will have an m12 or 12mm washer. FRONTTAB

MIDDLE TAB

FRONT

M10x1.5x30mm
Hex Bolt

REAR TAB

M12x1.75x110mm
Hex Bolt

REAR W12t 75x35mm

12mm Bolt

5

REAR TABS Install

11

Insert the RIGHT rear tab (passenger side) to Install left and right rear tabs on end of
the rear control arm just behind the collar. This M12x1.75x30mm bolt.
tab should have more space to the outside.

FRONT TABS Install

12

Outside
offset »

Front Tab )

Install RIGHT front tab (passenger side) behind Insert the M12x1.75x110mm bolt followed by a
the frame. Ensure the hole is offset to the 12mm washer.
outside of the tab.



FRONT TABS Install

10mm Lock Nut

13

M10x30mm

Ve

10mm washer

M10x1.5x30mm »>
Bolt

Loosely secure FRONT TABS to the frame by using a M10x1.5x30mm bolts, a 10mm washer on each
side, and a 10mm lock nut.

MIDDLE TABS Install

14

Middle Tab

>

12mm washer
between frame ~

12mm plate and tab.
Lock Nut )
A
M12x35mm
Bolt

Slide the middle tab into place. These are Loosely secure the BOTTOM of the tab with the
left right specific. Loosely secure the TOP of M12x35mm bolt followed by (3) 12mm washers
the tab to the M12x110mm bolt followed by a and a 12mm lock. nut.

12mm washer and 12mm lock. nut.

TORQUE HARDWARE IN THIS SEQUENCE:
Torque all bolts to 45 ftib.

1) Front collar bolts (control arm bolts)
2) Rear collar bolts (control arm bolts)
3) Rear tab bolts

4) Middle tab bolts

5) Front frame bolts.

Reinstall bumper, wires, and magnet (if
applicable). Reinstall tires.




HIGH|IFTER

HIGH LIFTER LIMITED LIFETIME WARRANTY

WITE,
*M*

[/F[/-/M[ High Lifter offers a Limited Lifetime Warranty to the original purchaser that our product
shall be free from defects in material and workmanship for the life of the product if utilized
8.8 N in accordance with the manufacturer’s instructions for installation and operation of said

products.

LIMITED LIFETIME WARRANTY EXTENDS TO THE FOLLOWING PRODUCT LINES:

° Lift Kits (Signature, Standard and Big Lifts) ° Portal Gear Lifts

° Control Arms ° Wheel Spacers

° Trailing Arms ° Tow Hooks

. Radiator Relocation Kits ° Control Arm Link Kits

Damages to vehicle or any other object during the installation, use, or removal of High Lifter products are not
covered under this warranty. Normal wear items included with any of the products covered under this Limited
Lifetime Warranty are excluded from coverage. These items include, but are not limited to heim joints, tie rods,
bearings, bushings, seals, gaskets, zinc plating, painted and powder coated finishes. Other exclusions of coverage
under this warranty include, but are not limited to: damage or product failure due to improper installation, lack
of maintenance, product modification, abuse, collision or use on vehicles for which product was not designed,
repairs performed by anyone other than approved High Lifter personnel or made using non-High Lifter
components. This warranty is valid for the original purchaser only and is non-transferable. High Lifter reserves
the right to inspect any product before determining if the claim is valid and covered under this warranty. Claims
determined to be caused by reasons other than a manufacturer defect will be rejected and an estimate for repair
or cost of a replacement product if a repair is not possible, will be provided.

This warranty is exclusive and is in lieu of any implied warranty of merchantability, fitness for a particular purpose
or other warranty of quality, whether express or implied, except the warranty of title.

WARRANTY PROCESSING

If you suspect your product is defective, DO NOT disassemble the product to determine the cause without prior
approval as it may void your warranty status. This is especially true with our Portal Gear Lift. To begin the claim
process, please e-mail our warranty team at warrantycare@highlifter.com and include the following in the e-mail:

Your full name, address and contact phone number.

The year, make and model of your vehicle

The part number of the product

Photos of the product installed, and vehicle product is installed on

Proof of Purchase (Required for all warranty claims and you must be the original purchaser)

OoOooooao

Once a claim is created, you will receive a return authorization number (RMA). Write this number on the outside
of the box containing your defective product and include it along with your name and contact information inside
the box. Product must be returned in the original box or a box of equal strength and packaging. Product sent
without an RMA number visible on the outside of the box or sent COD will be refused. Ship your product to the
following address:

High Lifter Products

Attn: 7455 Atkinson Drive. Shreveport, LA 71129

Once your product is received, we often have your replacement or repaired product shipped back to you within
3-business days of receiving it. Please note that High Lifter is not responsible for shipping charges on product
returned for warranty or repair, including duties and fees required by those residing outside the United States.

THANK YOU FOR CHOOSING
HIGH]IFTER




